
SHEET: 1/1

39

SET 2

SET 1

ART. NUMBER: 43289
MODEL: ELECTRIC PRUNING SAW SPS 250 PLUS

POS. CODE DESCRIPTION QTY
1 A00997 SCREW M5X12 7
2 A00998 PLANE RING 3
3 A00999 SPRING RING 3
4 A01000 OILER 1

SET1 (5+6) A01001 OILER LID HOOK 1
7 A01003 SCREW M5X25 1

SET2 (8-12) A01004 CHAIN SAW  BOX ASSEMBLY 1
13 A01005 VENTILATE RUBBER PISTON 1
14 A01006 TRANSFER PIPE 1
15 A01007 HEAD NUT M6 1
16 A01008 SPONGE SHEATH 1
17 A01009 OIL PUMP 1
18 A01010 SCREW M4X10 2
19 A01011 BEVEL GEAR 1
20 A01012 OUTPUT SHAFT 1
21 A01013 PLASTIC WORM LEVEL 1
22 39623 BEARING 6001-2RS 1
23 A01014 CHAIN SAW BOX COVER 1
24 A01015 STRIP SEAL RING 1
25 A01016 PLANE RING 1
26 A01017 CHAINWHEEL  1
27 A01018 PLANE RING 1
28 A01019 HEAD SCREW M6X10 1
29 A01020 STRIP SEAL PAD 1
30 A01021 CHAINWHEEL PROTECT PLATE  1
31 A01022 FENCE PLATE PRESS BOARD 1
32 A01023 NUT M5 2
33 A01024 CHAINWHEEL PROTECT COVER 1
34 41667 GUIDE BOARD 1
35 44798 CHAIN FOR POLE POWER SAW 1
36 A01026 SCREW M5X36 1
37 A01027 POSITION PILLAR 1
38 A01028 SCREW M5X28 2
39 A01029 FRONT TUBE ASSEMBLY 1

ELECTRIC PRUNING SAW SPS 250 PLUS


